GARDEN TRACTOR

PARTS MANUAL

LANDLORD
GTH Series
1700 Series
2700 Series

Attachments

&
Accessories




Product 1dentiflcation:

When ardering parts, keep your products serial number and manufacturer’s number in mind. Varfations may oceur in & part between
garly & later mods! preducts, causing the product serial number o be listed in the parts dascripion whenever these variations ooour.

Record yaur LD. numbears here for quick, fiture eference.,
Product Mig. No. M Mower Mifg. No. SN h
Attentlon;

Standard torques appear in a chart at the end of the manual, while fmportant indfividual torques are given on specific parts drawings.
CRIMCAL and MAJOR natations point out impertznt facts or instructions which relate to perscnal safety and proper machine
operation. Any CRITICAL notation [0 which may appear in this bock, pinpoints characteristics which, if not properfy followad,

can craate a safety hazard. Any MAJOR notation [ﬁ which may appear in this book, marks characteristics which, if not properly
followed, may resultin operating fallurg, shottened product e, or greatly reduced quality of the unit. For your convenience, assembly
notes arg included in parts drawings to assist in repair 2nd assembly of unit.

SIMPLICITY ERAND PRODUCTS
QILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE TOUCH-UP PAINT kesps equipment in showroom condition.
OILS 3 ADDITIVES.
) . Spray Cans | Quarts | Daubers-12 Per Gin,
:I;p:i;:aalu ‘r_l'-;n;g::uar Qil: Required for protection of brass gears For Products Bui After 8/1/89.
. "Deap Orange” 1685612 | 1685616 Mixed
» Cold Waather Warm Gear Gl for snowlhrowers with worm ,
gear drive. 8 Oz, Bottle, Part #1704636, Case of 128 Oz. 13 Oz Can 1655611 5 Dasp Or/ 6 Whits
But“as, Part #16585408. Casa 12 Cans 1685614 11'12 Oz, Bottles
MulthPurpose Hydraulle/Transmisslon Oll for use fn mnst “Gloss Black™ 1685641 | NfA
hydraulic applications, and hydrostatic transmissions. Specific 13 Oz. Can 1685639
Sirplicity applicatians: All hydrostatic transmissions, all hevel gear | 856 12 Cans 1665640
cases. Gase of 12 Guarts, Part #18685518, 2-1/2 Gallon Con- “White* 1685032 | See Above
talngr, Part #1685%539, 13 Gz, Can 103048
SAE 5W-30 SF/CD Cold Weather Engine Gil for use in all four Case 12 Cans 1685178
cycle and diass| enginas at 30° temp. and under. Case of 12 "Red"
quarts, Part #1685578. 1302.Can 1885722 | N/A | N/A
SAE 15W-40 SF/CD Engine 01! for gas and diesel engines, warmm “\.I
weather; see engine manufacturer racommentations, Casa of 12 Conzult decal on equipmeant for proper color, i
quarts, Part #1685554.

SAE J0W SG/CC Detergent Englne Ofl for use [n four Syele lawn
and garden engines at operating temp. of 32" and above, Alsg
recommended for use [n hydrastatle ransmissfons wheare 30W all
is specified. Case of 12 quarts, Part #15685653.

DEGREASER, DEGRIMER, PARTS CLEANER remaves greases,
oil, dirt and grime without harming paint or decals.

1 Quart wTrigger Spray 1685619
1 Gallons Bottle 1685621
Extenston Sprayar for
Gallon Bottle 1685623
AVAILABLE ACCESSORIES:
DESIGMER SEAT COVERS are double stitched, sasy care HOUR METER KIT, Part #1885535.
vinyl. K=aps now seals new, makes wom seats lock new. GREASE GUN KIT has 12" flexible hose to get into tight
Small Seat Cover wPocket, Part #1885540). Fits all Rear spots with sase. Kit contains: gqun and 1-8 Oz, tubo of
Engine Riders, FC, BT Series Tractors. oraase. Part #1885510. For replacement tube, order
Large Seat Cover w/Packat, Part #1685541. Fits all 125 Part #103077,
& 18 LT and GT Seres Tractors. CHROME "Moon® Hubcaps
Seat Cover, Part #1685577. Fits all 15 & 20 GTH Tractors. 4" Him 163114
PNEUMATIC TIRE SEAL seals all leaks including bead [eaks 6" Rim 156210
and punctures up to 3f18 inch diameters. Prevents flats for 8 ,H"Tt 156211
tread Jife of tire. Availabla in following amounts. ]g 23m 1667782
Caseof 12-1 Oz. Tubes 1685537 : m 154305
Caea of 24 -11 Oz. Tubes 1885525 -
5 Gallon Pail 1685527 O

Extend Equipment Life - Use Only Genulne Simpficlty Parts & Accessories
Available at Your Local Simplicity Dealer




Table of Contents

Mfg. No.

1600225
1651352
1651520
1691522

1891837
1691268

1651897
1691978

1681979

16919806
1692010
1692028
1692025

1692030

1692031

1652032

1692038
1892040

1692041

Description.

Dump Cark, 6.5 Cu. FL. oot nisiniissit st s s st s s s s s sass s s amn s
Weights, Rear WRegl ...vvvrvvmsrmssemmsereesarereses smnesarmns
Ll 3 Tl = - [

42" Snowthrower

Page

B

Body & ROLOr GroUp ... oo eee e s cmmeem s emmme s cemre s smmms s emmed s s b s nasn s n s b

I LR | o
=y T A T «

.0
.12

Front Counterwaight ... e s e e D

44" Turbo Blower

Turbo HousIng GrOD oo e ermmsc e ememe e e e s s e ettt
Arbor & Deflacior GROUP i i st s asn s rasss s s pemmss s smmmans
DUME CATE = 7 Gl Bl oo oo mmes mes s e e s s s s s s s s s e £ e i

36" Tiller
Deflector & Tine Graup e

HOUSTTIG GFOUP ceerccereeceeemcens s sms e smmss s s smmmns s smme s smmms s smmmes s s s s s e s e s bR U RS
[ g1 T g et TH T S
Drive GroUP s s s s s

36" Tiller Adapter Kit

HItch GroUp e msmmssaren s
[0 TR ] T U ——
Rear Aftachment HIitGh ... e e et e

Weight Box .

Turho Twin Bag Catcher
COVEE GFOUP oo icreemsessmsnme s smmeesmmss samess smne s smmme s s e b4 1R E RS EE IR REE AT
(gt L (1R e 11 | TP
TUbe GroUP s s s s e

50" Turbo Blower

Turbo HoUSING GrOUR e e s e e st bt e
Arbor & Deflector GrOUP ... s s s s v e

Quad Bagger Dump Cart, 13 Cu, Ft.
DUMP CAFL GTOUP rvucoescmmscnese s seemsssmmssssmmes s smrms s ememss s semmas s nrs s sesd s baasssesssassrs

Hitch Group ...
Etectric Lift Kit...

Bracket & LIﬂ: Eraup T p—

Powar LIft Assembly
Dozer Blade Hitch .

. |-
-.18

...2b
-4
—

- 26

‘i

-
38

16
.8

13

el

Snowthrower Hltch Electrm Liﬂ

Hitch Grotp....
Bracket & Lift Flnd Gruup

Snowthrower Hitch - Manual Llﬂ:

Hiteh Group...
Bracket & Lift Hud Group

R - -4

-.52



Table Of Contenis

1692085

1692087
16920840
1692091
16920939
1692356

Wide Body Cari, 17 Cu. FL.

Carl GroU i e e smee prvasanaren
Hitch & Tube GrouPui. . e e erms s s
Quad Bagger, for 44" Mower .......ccoen

44" Mulching Kit....cc..o e remnsnannn
50" Mulching Kit....cc..ueiiieee

Quad Bagger for 50" MOWEL ....cuui

40" Snowthrower

Frame, Drive & Gearbox GroUp........ccoe e onssnssssns
Hiteh SUpport GrouUp ..o e e e e e
Chute & Handerand Croup ... e covrssrvsssasarns

Lift Group ....ccevcceeevcer s emsenvasaniaa

Decal Group e e e ee e v penvrvser s

—-
.58
o8O

BRR

PPV . -
TP |
.72



Notes




Dump Card

a5

NOTE: Unlass nated otherwlse,
use the standard hardware torque
speciflcation chart located on the
Inslde back cover.



Mig. No. 1600235, 1691586, 1691957

Durnp Card
Ref, Part )
No. No. Gty. Descriptton
i 1020058 1 FLATE, Box Gulde
2 1020243 i PIVOT ASSY., Box
a 102027 1 AXLE ASEY.
d 102035 i FRAME ASSY.
L3 102037 1 TOMGUE ASSY.
6 102040 i PLATE, Box Gatch
Fi 1020581 ] CLEYIS ABSY,
B 102075 1 SPAING, Torsion
9 1713962 2 WHEEL & TIRE ASSY., Dico Tires
finck Ref. Mos. 10, 11, 12, 13)
170320 2 WHEEL & TIRE ASSY., Carlisle Tires
{Incl. Aef. Mes., 10, 11,12, 13)
10 1713994 2 TIRE, Dice
102052 2 TIRE, Carisle
1 153038 2 TUBE, 4.00x8
12 1713167 4 BEARING
13 1713963 b WHEEL
14 8151078 2 BLISHING
156 102004 2 PIM, Fivot
1B 105249 1 PIN
17 1921210 2 CAPSCREW, Hex, 3/8-16 x 1
18 5163950 B MUT, Hex, Full, 3/8-16
19 8164985 [ LOCKWASHER, 3/8
20 1924840 3 WASHER, 3/8
21 1921878 2 CAPSCREW, 5/16-18x 2
22 15920415 2 CAPSCREW, Hex, 3/8-16x1-1)4
23 1518196 3 PIM, Quick
24 1518433 2 WASHER, Plain, 3/4
25 1518458 2 PiM, Cotter, 3116 x 1-1/2
25 1922130 2 CAPSCREW, Hex, 3/8-16 x 2-1/4
2T 1823362 2 WUT, Hex, Full, 51 6-18
2B 1930651 1 WUT, Hex, Centerlock, 3/8-16
29 1930594 1 CAFSCHEW, Hex, 3/8-16 x 2-314
430 1668478 1 TRAILER & END GATE ASSY.
a1 1668462 1 GATE END



Rear Whee! Weight

1147
L]
4
Front Counterweight
o/ 2046
1
3
NOTE: Unless noted otherwlse,

use the standard hardware torque
speclficatlon chart [ccated on the
Inslde hack cover.



Mig. No. 1691352

Aear Whee! Weight
RAef. Part
Ne. Mo, Ciy. Dascriptlon
1 1667454 2 ROD, Threaded, 1/2 - 13 x 8.00, Full Thread
2 1 WEIGHT, whael
{Qrder WheleGoeds 1691352, Incl. Aef. Nos, 1-5)
3 1960027 2 WASHER, Flat, 1/2
4 136051 G NUT, Hex, 1/2-13
8 1916966 4 LOCKWASHER, Spring, 1,2
Mig. No. 1691837
Front Counterweight
Raf. Pan
Ho. Ho. aty. Descripticn
1 176012 1 SAFETY CLIP
2 1 WEIGHT 855Y.
{Order WholeGoods 1691837, Inck. Ref. Nos. 1-3)
3 1704782 1 ROD, Hitch



42" Dozer Blade

{564

NOTE: Unless noted otherwiss,
use the standard hardware torgue
zpeclfication chart [ocated on the
Inside back covar,



Mfg. No. 1691520

42" Dpzer Blade
Ref. Part
No. No. Qty. Cescription
1 1709817 1 BLADE ASSY.
2 1 1. 0. PLATE
3 1N 7372 4 HLIT, Hex, Full, 54 6-15
4 1675195 2 EYEBCLT
5 107126 2 SPRING, Tenslan
G 17098128 1 FRAME ASSY. Fivot
7 1822134 2 MUT, Hex Lock, 1/2-13
a8 105051 2 SPACER
L} 1920328 2 CAPSCREW, Hex, 1/2-13 x1
10 107106 2 SHOE ASSY.
i1 1824040 4 WASHER, Plain, 3/8
12 1916988 10 LOCKWASHER, 3/8
13 1821265 4 CAPSCREW, Hex Hd., 2/8-16 x 3/4
14 107045 i PLATE, Wear
15 1916850 & WUT, Hex Full, 3/8-16
16 1931350 & CARRIAGE BOLT, 3/8-16 %1



42" Snowthrower - Body & Rotor Group

4

Mount to
tractar frame.

Clearance batwoen
putside of sprockat
and side plate to be

NOTE: Unlass noted otherwise,
use the standard hardware torque Torgue la

specificatlen chart locatad on the 13197 L. Ibs.
Inslde back cover.

10



Mig. No. 1691522

42" Snowthrower - Body & Rolor Group

Ref. Fart
Ho. Ho. Gty. Descrlption
1 1713542 1 BODY & FRAME ASSY.
2 1713424 2 SHID
3 1824340 ) WASHER, Flaln, 13/32
4 1816985 5 LOCKWASHER, 3/6
5 1916550 5 HUT, Hex, Full, 3/3-15
5] 105746 1 SCRAPER, Body
7 1678832 1 FLATE, Side
& 173834 2 BEARING, Cartridge
) 1821332 3] CAPSCREW, Hex, SME-18x 3/4
i0 106653 1 SPROCKET, Ratar
11 1828721 1 SETSCREW, 5/16-18 x SME
12 172278 2 FLANGE, Bearing
13 172279 2 FLAMNGE, Braring
14 151040 i KEY
15 106748 1 ROTOR ASSY.
16 1923358 8 MWUT, Hax, Lock, 1/4-20
i 1916964 2 LOGCKWASHER, 1/4
18 1923362 3 LOGCKMNUT, Hex, 5/16-18
19 1931348 4 CARRIAGE BOLT, 3/8-16 x 3/4
20 19173586 4 LOCKWASHER, 516
21 1917372 4 NUT, Hex, Full, 5/16-18
22 1921859 10 CAPSCREW, Hex, 1/4-20 x 5/8
23 1068774 1 DEFLECTOR
24 1825205 4 CAPSCREW, Hex, 5/16-18 x 5/8
25 1219326 2 WAGSHER, Plain, 11/32
26 1679206 1 DECAL, Safaty
27 171388 1 BEARING
28 1701217 1 LEVER ASSY.
28 1675232 i SPRING
a0 1656835 i CHAIN, 3-Link
a1 1924356 2 WASHER
az 176934 1 GRIP
23 108717 1 SPACER
34 1921977 1 CAPSCREW, 01618 x 1-1/4
a5 1921969 1 CAPSCHEW, Hex, 3/8-16x 1-1/2
36 1919351 2 WASHER, Flain, 516
a7 1928755 i WASHER
38 1 1. 0. FLATE
a9 1701940 1 DECAL, Caution
40 1835048 & MUT, Hex, Flange, Lock, 516-18
41 1677485 1 DECAL, Safaty
42 101 66822 2 NUT, Hex, 1/4-20

4\ CAUTION ACAUTION

TO AVOID POSSIBLE INJURY
* REFER T0 GPERATON'S MANUAL FOR SAFETT » DOMGT USE HANDS T UNPLUS CHITE OR

SPAING 12 UNRER TENSIOH. RAISE SHOW- Re!. No, 3¢
THROWER BEFORE FULLING LEVER BACK
T0 DISCONNECT SPRING.

A\ DANGER

Avond injury from Ref. Na. 41
Rel. No. 26 rotating auger:

Keep hands, {eal
and clething away.

LD OPEAATLRG INSTALCTIONS
= KEEP ALL GUARDS AKD SHIELDS IN FLACE.  » ALWAYS DIRECT TISCHARGE SIJ .'-5 T!'.I A
= STOP ENBINE REMOYE KEY, AKD BE SURE INJUBY OR QAMAGE TO PERSON
EDHP‘L[H‘E STEﬁ%F%]EESBE%ﬂE:ﬁI%lﬁR :E‘ﬁﬂ ALLOW ANYINE 4 FH
L]
DNPLUEGIRG QPERATING MACKINE ONT IF

11



42" Snowthrower - Drive Group

il

Torque to
13-17 ft. Ibs.

Must be parallel to blower
housing wilhin 173" when
assemblad.

Grease when assembled.

Sprocket must be in ling
- with driven sprogcket within (085,

Torgue to
40-45 ft. Ibs.

Apply grease to
entira length of
citain {Lithium Mo, 2).

HOTE: Unless natad otherwise,
use the standsrd hardware torque
specificatlon chart lacated on the
Inslde back covar,

12



Mig. No. 1691522

42" Snowthrower - Drive Group

Ret. Part
No. Ho. Cty. Description
1 192872 1 SETSCREW, 5(16-18x 1/2
2 171248 1 PULLEY
3 1922127 2 CAPECREW, Hax, 5116-18 % 1-3/4
4 1666145 2 CLAMF
5 aosi10i2 4 WASHER
G 154258 2 BEARING, Needle
7 921133 1 FITTING, Grease
a 1650955 1 HOUSING ASSY, w/Bearlngs
{Incl. Ret. No. &)
g 1917372 a MUT, Hex, Full, 5/16-18
10 1917356 2 LOCKWASHER, 516
11 1928352 T LOCKMNUT, Flange, /516
12 905123 1 KEY
12 10G7H7 1 SHAFT ASSY.
14 1665105 2 SPACER
15 171242 1 CHAIN {Auger Drive)
18 1676738 1 GUARD, Chain
17 1960244 2 SCREW, Hex, Whizlock, 3/8-16 x 2-3/4
18 1934654 3 SCREW, Hex, Whizlock, 3/8-16x 1

13



42" Snowihrower - Spout Grous

NOTE: Unless noted otherwlse,
use the standard hardware {orque
speciflcatlon chart located on tha
Inslde back cover.

Install chip

at approx. a 45°
angle to centerline
of rod.

Must be snug bt
lree to rortate when
assembled,

14

5



Mig. No. 1691522

42" Snowlhrowsr - Spout Group

RAed. Fart
No. Na. Qty. Dessription
1 1677 i DEFLECTOR
2 1919326 3 WASHER, Pfain, 5/16
3 1670578 1 KMOB
4 1823362 1 LOCKNUT, Hex, 5/16-18
i 18917356 2 LOCKWASHER, 516
G 1217372 a MUT, Hex, Full, 5/16-18
7 1931335 1 CARRIAGE BOLT, 5/116-18x 1
8 1938402 s SCREW, Truss Hd., 5M16-18 x 3/4
9 1657790 2 SPACER
10 1704294 1 CHUTE ASSY.
11 171375 1 WASHER, Cup
12 19159326 1 WASHER, Plain, 516
13 171382 1 CABLE ASSY.
14 1521210 a CAFECAEW, Hex, 3/f8-156x1
15 1830645 3 MUT, Hex, Flange, 3/8-16
16 1707522 i ARM, Support
17 1918447 2 PIN, Cotter, 3732 x 24
18 171382 1 CLAMP
18 1927428 1 SCREW, Hex, Taptite, 1/4-20 x 3/8
20 121175 1 LINER
b4 | 152050 1 GLIDE, Rod
P 192221 1 CAPSCREW, Hex, 51618 x1-1/2
23 1713417 1 ROD ASSY, Spout
24 1765933 1 GHRIP, Handla
25 1704445 1 GUARD ASSY,, Chute
ol 1960126 2 MLUIT, Fush On
a7 187748R 1 DECAL, Blower Housing
o8 1713419 1 HAMDLE, Spout Contro!
i} 19235208 o CAPSCREW, Hex Hd., 516818 2 7/8
30 1935048 2 MUT, Hex, Flange, Lock, 5/16-18

A\ DANGER

Avoid injury from

rotating blower:
Shut off engine
before unclogging
discharge chute.

Ruf. No. 27

15



44* & 50" Turbo Blower - Housing Group

a1

Maunting noles for
Turbo Brackct Assy.
{Ref, Nao. 20

Sae Turba Pulley
& Ball Group

Meounting hales

NOTE: Unlesa noted otherwlse,
use the standard hardware torgue
specification chart located on the
inslde back cover.

16



Mfyg. Nos. 1631868, 1692030

44" & 50" Turbo Blower - Housing Group

Refl. Part
Na. No. Cty. Description
i 1927557 & MUT, Flange, Lock, 5M16-18
2 1960252 1 CARRIAGE BOLT, 1/4-20 x 5/8
3 1930641 10 HUT, Hex, Flange, Lock, 1/4-20
4 1705492 1 FAN HOUSING (Ingl. Ref. Mo. 34)
5 18925003 1 CAFSCREW, Hex, Taptite, 1/4-20 x 1/2
& 1705267 1 FLATE, Cover
T 19313332 ;) CARRIAGE BOLT, SAE-18 x 344
: (Gty & on 1691868, 447
8 1960472 2 SCREW, Truss Hd., 1/4-18 x &5/8
| 19313485 1 CARRIAGE BOLT, 3/8-16 x 2-1/4
10 1678435 1 BELT &§TOF
11 1824874 i WAaASHER, Flat
12 1917358 i WaSHER, Spring Lock, 516
i3 1917372 1 MNUT, Hex, 516
14 1924361 1 WASHER, Flat
15 1675148 2 BUSHING
16 1704314 1 FITTIMNG, Grease
17 1668500 1 BRAGKET, Anchar, Spring
18 1921858 i CAPSCHEW, Hex Hd., 1/4-20x 5/8
19 16857499 i SPRIMG, Tension
20 1704883 1 BRACKET ASSY., Turbo
21 12920415 1 CAPSCREW, Hex Hd., 3/8-16x 1-1/4
22 ig24040 2 WASHER, Plain
23 1708030 1 ICLER RPULLEY ASSY.
24 1933263 1 WASHER, Flal
25 1460251 2 MUT, Hex, Jam, Genter Lack, 3/8-16
25 1624840 1 WASHER, Flat
&7 1706284 1 L EVER ASSY, Turbo
(Incl. Ref Mos. 15 &16)
28 1876833 i SPACER
29 1706634 1 PULLEY, Driven
a0 1928691 1 SBETSCREW, Hex, Socket Hd,, 516-18 x 518
K} 1706465 1 PLATE ASSY.
32 960403 1 KEY, Waodrufl, Modified
33 1924009 1 CAPSCHEWY, Hex Hd., 1/4-20 x 718
24 1700259 1 CECAL, Dangsr, Blowsr
35 1665982 4 BEARING, Refainer
1 106202 a BEARING
ar 1933388 G PUSH NUT, 3/5
38 1706631 1 FAM ASEY ., 5 Blade
39 1960256 2 SCREW, Hex, Washet Hd,, 1/4-28 % 5/8

4\ DANGER

ROTATING BLADES
SHUT DFF MOWER
AND TRACTOR
BEFORE SERVICING

OR CLEANING BLOWER
AND MOWER.

Rei. No. 34

17



44" & 50" Turbo Blower - Arbor & Deflector Group

2145
Extsling
15 hardwena.
Qn 44" deck, yoe
— Ref. Nos. 2,3, 4
11 & 32 only, mounted
In front hola.
Existing
hardwanz.
w * J . NOTE: Use only an GT
Use in belh holes ™ N Seres whean na
on S0 deck. f,-f: up-slop is used.
e
P T
1.‘_“‘
i
R
R
12 11 P o 5

Existing

79 ' l ‘/hardware.

NGTE: Unless noted otherwize, -

use the standard hardware torgque WZ]
speciflcation chart located on tha
inslde back cover.

18



Mig. Nos. 16971868, 1682030

447 & 507 Turbo Blower - Arbar & Defleclor Group

Ref. Part
Mo. Ho. Lty. Descrption
1 1705142 1 V-BELT (44" Only)
1707956 1 V-BELT (507 Only)
2 1921221 1 CAPSCREW, 5/16-18 x 1-1/2 (44" Only)
3 1919326 2 WASHER, Flat (44" Only)
4 172845 1 BELT STOP
3 1960318 1 CAPSCHEW, Hex Hd., 5f168-18 x 2-1/2
5] 1919381 3 WASHER, Flat
T 1705084 1 SPRING LATCH
g 1925003 i SCREW, Taptite, 1/4-20 x 1/2
9 1678435 1 BELT STOF
10 1704052 1 ANCHOR, Turbe
11 1917356 2 LOCKWASHER, 516 (Qty. 2 used on 447
12 1917372 2 MUT, Hex, 5A6-18
13 1679163 1 NUT, Wing Assy., 5/16
14 1922362 1 HLT, Hex, Center Lock, 516818
15 1927531 1 CAPSCHEW, Hex Hd., 7HE14 x 2
16 174706 1 PULLEY ASSY ., Turbo
1Xi 1918438 1 HUT, Hex, My-lock
15 1705278 i SHIELD ASSY., Belt
19 1705122 1 STUD, 5/16-18 x 5-13/64
20 1923325 2 CAPSCHEW, Hex Hd., 511618 x 775
21 1960223 1 CARRIAZE BOLT, 5/16-18 x 1-1/4
22 1704380 1 BHACKET ASSY., Cut off
23 1666204 i SPACER
24 1702308 1 BRACKET, “L"
25 1531333 2 CARRLAGE BOLT, 5M16-18 x 344 {Qty. 2 used an 447
26 17050790 1 PIVOT ASSY., (44" Only)
1705066 1 PIVOT ASSY., (50" Onily}
27 1931277 4 NUT, Hex, Flange, Whizlack, 51818
{Qty. 3 used an 447)
28 1931648 1 SCREW, Hex, Whizloek, 5/16-18 % 1/2 {447 Cnly)
29 1705716 1 ROG, Deflector
30 1960404 4 SCREW, Truss Hd.
31 19336096 4 MUT, Nylack, #10-24
32 1710703 1 SPACER (44" Cnly}
33 1704768 1 BRACKET, ldler, Turha
a4 1705277 1 LATCH, Beft Cover
as 1924240 2 WASHER, Flat
a5 1921969 l CAPSCREW, 3/8-16% 1-1/2
av 1705044 1 PULLEY ASSY., Idler
a8 1916965 1 LOCKWASHER, 3/8
39 19165950 1 WUT, Hex, 3/8-16
40 1921219 1 WAGSHER, Flat, .25 x .05 Thk.
41 1924874 2 WASHER, Flat

19



38" Tilter - Deflector & Tine Group

46

1

29 I%/

NOTE: Unless noted clherwise,
usa the standard hardwars torque
speclficatlon chart located on the
Inslde back cover.

20



Mfg. No. 1691978

38" Tiffer - Deffector & Tine Group

Fef. Part
No. Na. City. Descriptlon
1 1707880 1 FLATE, End, R.H.
2 1927557 14 LOCKMUT, Flange, 5f16-18
3 1931332 8 CARRIAGE BOLT, 511818 x 5/2
4 105359 1 DEFLECTOR ASSY., R.H.
5 1679700 | DECAL, Safety
5 105354 1 SHIELD
7 1930642 1 MUT, Hex, Flange Hd., 1/4-20
& 1707938 1 CHAMMEL, Brace, Pivat
a 1921210 2 CAPZCREW, Hax, 3/8-16 x1
10 19680353 2 WaSHER
11 1830645 a NUT, Hex, Flange Lock, 3/8-18
12 105337 4 KEY
13 18933260 2 SCREW, Hex, Whizlock, 3/8-16 x 3/4
14 17079819 i PLATE, End, L.H.
15 105370 i DEFLECTOR ASSY., L.H.
16 1934654 4 SCREW, Hox, Whizlock, 3815 %1
17 1928867 16 LOCKNUT, Hex, 7/16-20
ia 105376 8 BLADE, Tine, A.H.
ig 105375 8 BLADE, Tine, LH.
201 651504 2 HLIB & PLATE ASSY.
24 1920353 16 CAPSCREW, Hex Hd., 7116-20 x 1-1/2
) 105249 2 PIN
et | 1918451 2 PIN, Cotter, 1/8-3/4
24 1650461 1 BLADE ASSY.. LH.
25 1650460 1 BLADE ASSY,, R H,
26 1707845 1 DEFLECTOR
27 17079358 1 ROD, Deflector
28 1818448 1 PIN, Cotter
=2 1707951 1 CHAIN
an 1824003 1 CAPSCREW, Hex Hd., 1/4-20x 778

A DANGER |

TILLER.

+ STAY CLEAR OF TILLER WHEN
TRACTOR 15 RUNNING. COMTACT
WITH MCVING CR ROTATING PARTS
WILL CAUSE PERSONAL INJURY.

= SHUT OFF TRACTOR, REMQVE KEY,
AND LOWER TILLER BEFCORE LEAYING
TRACTOR SEAT, SERVICING,
INSTALLING, OR DISCONNECTING

Ret. No. 5

21



367 Tiffer - Housing Group

Chain Layoul 1

Mote: Lower End of Hook
Rzl Be Assembled
Towards Gear Box
Housing as shown.

MOTE: Unless noted atherwise, 30 27
use the standard hardware torque

specification chart located on 1the

Inside back cover.

a2



Mig. No. 1691378

38" Tiller - Housing Grous

Ref. Part
to. N, Qty. Descripticn
1 106336 @ CHAIM
2 178174 i CHAIN
3 1650841 1 TRAMNEMISSION SLIB ASSY.
(Includes Ref. Mos. 1-16, 18-38 on this page
& Includes Ref. Mos. 1-5, 7, 11,17, 18, 19, 34,
36 &38 in the 36" Tillet Dilve Group)
4 915018 2 FITTING, Grease
L) 108132 2 BoLT
B 1916866 4 LOCKWASHER, 1/2
Fil 105320 2 BAR, Sida
& 1917372 4 NUT, Hax, Full, 5/18-18
a 1917356 4 LOCKWASHER, 516
10 1664337 2 BEARING
11 1923362 13 LOCKNUT, Hax, Full, 5/16-18
12 108366 1 CASE ASSY., Half, R.H.
13 105365 2 SEAL
14 1669328 2 PLATE ASSY., Upper Baaring
15 DEOE 4 RING, Retaining
16 6020 4 WASHER
17 105185 4 BEARING, Raller
13 105192 1 SPACER, Inter.
19 105298 1 SHAFT ASSY., Fulley
a0 1650575 1 SPROCKET & BEARING ASSY.
(Includes Raf, Mas, 17 & 21)
2 1 SPROCKET ASSY. (Seo Ref. No. 20)
a0 105360 2 SPACER
a3 175177 1 SHAFT AS3Y., Tine
23 1 SPROCKET (See Ref. Mo. 25}
a5 1650876 1 SPROCKET & BEARING ASSY.
{Includes Ref. Moa. 17 & 24)
26 105292 1 SPACER, nternal
a7 1930651 G LOCKNUT, Hex, Jam, 3/8-15
8 1669298 2 PLATE ASSY.
23 105357 2 SEAL
K {H 105304 2 BEARING
31 105363 2 CAP, Greass
32 1930644 2 LOCKNUT, Flange, 1/2-13
33 105367 1 CASE ASSY., Ha, LH.
34 1925205 13 CAPSCHEW, Hox Hd., 5/16-18 x 5/8
35 1918431 1 WASHER, Plain, 1/2
36 1926158 1 CAPSCHEW, Hex Hd., 1/2-13x 4
37 1920528 2 CAPSCREW, Hax Hd., 1/2-20x1
38 105373 1 GASKET
39 1921977 1 CAPSCREW, Hex Hd,, 5/16-18 % 1-1/4
40 18924940 2 WASHER, Flat
41 1935048 2 MUT, Hex, Flange, Lock, 5116-18
42 17074985 1 HOOK, "8

23



36" Tilfer - Hitch Group

use the standard hardware torque
specification chart located on the

NOTE: Unlass noted otherwise,
inside back cover.

24



Mfy. No. 1691978

36" Tilfar - Hitch Group

Ref. Part
Mo. No. Qty. Cescription
1 1923471 1 CAPSCREW, Hex, 7A6-14 x 1-1/4
2 1925125 2 WASHER, Flain, 3/8
2 105345 2 SPACER
4 1930650 2 LOCKMNUT, Flange, 7/16-14
& 106359 2 SUPPORT, Rear Belt Guard
L+ 108339 1 SPACER
7 1707593 1 SPRING, Torsion
g8 105295 1 LEVER ASSY., Clutch
o 1930685 1 CAPSCREW, Hex Hd., 7/16-14 % 3-1/2
10 1707569 1 BAR ASSY., Lif
11 118053 1 PIN
12 178012 4 GLIP, Salety
13 1707590 i ANGHOR, Spring
14 1923141 1 CARRIAGE BOLT, 511618 x 2-3f4
15 1707564 1 GUARD, Belt
15 980171 1 WASHER, Mylon
17 16866106 ] SPACER
18 1919325 ] WASHER
19 1704715 2 SPACER
20 1817356 i LOCKWASHER, 5/ 6
21 1917372 ] MWUT, Hex, Full, S/16-18
22 1657562 i ROD, Pivot
23 1930544 ] LOGKMUT, Hex, 1/2-13
2 1824361 4 WaSHER, Plain, 1/2
25 105356 2 BPACER
26 1926159 1 CAPSCREW, Hex, 1/2-13 x5
27 16515844 1 FRAME ASSY,
25 155037 2 Pl

25



3&" Tiller - Drive Group

2AED

Mote: Bom #31 only
used with Gear Models

NOTE: Unless noted atherwize,
usa 1ha standard hardwara torque
specification chart located on the
instde back covar.

26



Mig. No. 1691878

38" Tiller - Drive Group

Ref. Part
Ho. Ho. Qty. Description
1 1706342 1 PULLEY
2 15960474 1 SETSCREW, /816 x 1/2
3 197427 1 KEY
4 1707288 1 PULLEY ASEY, {Inct Ref. No. &)
4 16628348 1 SPACER
6 15218972 1 CAPSCREW, Hex, 3/8-16 x 2-3M4
Fi 1524840 10 WASHER, Flain, 3/8
8 108252 1 GUARD, Spring
o 016965 7 LOCKWASHER, 3/8
io O16850 G MUT, Haex, Full, 3/8-16
il 1706511 2 PULLEY, Idler
12 1921971 2 CAPSCHREW, Hex, 3/B-16 x 1-3/4
13 1706510 1 PULLEY, |dler
14 1420415 1 CAPSCHEW, Hex, 3/8-16 x 1-1/4
15 1708961 1 ARM ASEY., Idler
16 1708258 1 PIM
17 176012 1 CUP, Saflety
15 1707263 1 ANCHOR, Jackshaft (Used on Gear Models only}
19 1921210 2 CAPSCREW, Hex, 3/8-16 x 1
20 1706344 1 AMCHOR ASSY.
21 1860116 1 PN
22 1860033 1 CLIP
23 1821333 1 CAPSCREW, Hex, 5ME-18 x1
24 1923362 1 MUT, Hex, Centerlock, 5/16-18
2h 1706362 1 PULLEY ASSY . Jackshaft
26 1860160 4 WABHER, 3/4
57 1611789 2 SEAL
28 1708180 1 CLEVIS ASSY., wiBearings {Inci. Hef. Nos. 28 & 30}
29 1 GLEVIS ASSY. {See Ref. No. 28)
KTH 171186 z BEARING, Meedle
3 912508 i FITTING, Greasa
32 159159 1 SPRIMG, Extension
33 1980251 1 NUT, Hax, Jam Lock, 3/8-16
34 1706508 1 AAM ASSY., Idler
35 1657712 1 PLILLEY, [dlar
26 1923701 1 CAPSCHEW, Hex, 3/8-16x 2
37 17065343 1 PLILLEY ASSY.
28 1928721 1 SETSCREW, 5/16-18
24 as0403 1 KEY, Woodnff #61
40 1700055 1 BELT, Primary
41 1706512 1 V-BELT, Drive

27



38" Tifler Adapter Kit - Hiteh Group

2343

NGTE: Unless natad atharwise,
uee the standard hardware torgue
specification chart locatad on the
inslde back cover.

28



Mig. No. 1691579

36" Tiller Adapter Fit - Hiteh Graup

Ref. Part
No. Ne. City. Description
1 105346 2 SPACER
a 1923144 1 BOLT, Camiage, 5/16-18 % 2-3/4
3 88017 1 WASHER, Nylon
) 165610 1 SPACER
7] 1919326 1 WASHER
3] 1704716 2 SPACER
¥ 1917356 1 LOCKWASHER, 5116
& 1917372 1 NUT, Hex Full, 5116-18
9 105358 1 SUFPPORT, Rear Belt Guard
LLH 176012 i CLIF, Safety
i1 1707564 1 GUARD, Balt
12 1657062 1 ROD, Fivot
13 1707583 1 SPRING, Torsion
14 170759¢ 1 ANCHOR, Spring

29



36" Tiller Adapter Kit - Drive Group

Mote; Mamn #37 only
used with Gear Modals

NOTE: Unless noled atherwlse,
use the standard hardware torgue
specification chart located on the
Inside back cover.

__...-"' 1 E
. ‘\Musl Le fredo

10 Pivat

30

2350



Mig. No. 1631973

36" Tilier Adaptor Kit - Drive Group

Ref. Part
Mo. Ho. Oty Description
1 1706342 1 PULLEY
2 1960474 1 SETSCREW, 3/8-18 x 1/2
a 1707289 ] PULLEY ASSY. (Incl. Ref. No. 4}
4 1669989 ] SPACER
5 1708352 ] GUARD, Spring
& 1706511 2 PULLEY, [dler
¥ 122181 2 CAPSCHREW, Hex Hd., 3/8-16 x 1-3/4
8 19242940 9 WASHER, Plain, 3/8
9 918955 [ LOCKWASHER, 3f8
i0 F1E6350 5 NUT, Hex Full, 3/8-16
11 1706510 1 PULLEY, Idler
12 1820415 1 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
13 1708961 1 ARM ASSY., Idler
14 1708298 1 PIN
15 176012 1 CLIF, Safaty
18 1707265 i ANCHOR, Jackshatt {Lised on Gear Mcdels only)
ir 1821210 2 CAPSCREW, Hex Hd., 3/8-16x 1
18 1708344 1 AMNCHOR ASSY.
19 1980116 1 PiN, Clevis
20 1860033 1 LP
21 1921333 1 CAPSCREW, Hex Hd., 516-18 x1
22 1923362 1 NUT, Hex Centarlock, 5{16-18
23 1706362 1 PULLEY ASSY,
24 1960160 4 WASHER, 3/
25 1611789 2 SE&L
26 1708180 1 CLEV[S ASSY., wiBearings [Incl. Ref. Mos. 27 & 28)
27 1 CLEVIS ASSY. {See Ref. No. 28)
o8 171188 2 BEARING, Needle
29 912805 1 FITTING, Grease
a0 159159 1 SPRING, Extension
H 1960251 1 MUT, Hex Jamlock, 3/8-16
a2 1706508 1 IDLER ARM ASSY.
a3 1657712 1 FULLEY, idler
34 1922701 1 CAPSCREW, Hex Hd., 3/8-T6x 2
35 1706343 1 PULLEY ASSY.
36 1928721 1 SET SCREW, 51518
ar SE0403 1 KEY, Woodruff #61
38 1700058 1 BELT, Primary
39 1706512 1 BELT, "V, Drive

A



Aear Atschment Hitch

2351

NOTE: Unlaszs noted otherwise,
use the standard hardware torque
specHlcation chart located on the
Inslde back cover.

32



Mig. No. 1692010

Foar Attachimertt Hitch
Raf. Part
Ho. No. Q. Description
1 1707470 1 LOWER HITCH ASEY.
2 1709713 i LIFT LEVEA EXTENSION ASSY.
3 s181008 i PiM, Round Head, Drillad, 1/2 x2-172
4 1920328 2 CAPSCREW, Hex, 1/2-13 x 1-1/2
g 1960355 G NUT, Hax, Mylen Lack, 1/2-13
] 1706352 1 LIFT SHAFT ASSY.
ki 1707385 1 LIFT ROD ASSY,
5 1360064 1 PIN
2] 176042 1 CLIP PIN, Safety
10 1921333 2 CAPSCREW, Hex , 5/16-18 %1
11 119438 2 NUT, Hex, Lock, Esna, 5A6-18
12 1960033 i PIN, Clip



Weight Box

a2

Traginr Frame

NOQTE: Unless noted otherwlse,
us# the standard hardware lorque
spoeclficatlon chart located on the
inslde back cover.

34



Mig. No. 1892028

Weight Box

Red. FPart

[ [+ Ma. Qty. Descripticn
1 1668404 1 DOOR
2 17602 ] SAFETY CLIP
3 1 WEIGHT BOX [Order Whaole Goods 1692028)
4 1707485 2 SUPPQORT, Skde Hitch
5 1820415 4 CAPSCREW, Hex, 3/8-16 x 1-i/d
& 1924356 4 WASHER
7 1916965 4 LOCKWASHER, 3/8
a 1516850 4 WUT, Hex, Full, 3/8-16
G 15685652 4 SPACER

10 1260462 4 CAPSCHREW, Hex, 1/2-13 x 2-1/2

1t 1224361 4 WASHER

12 12560355 4 MUT. Hex, Lock, Esna, 1/2-13

a5



Turho Twin Bag Catcher - Gaver Group

w2074

use the standard hardware torque
specification chart located on the

KOTE: Unless noted ctherwise,
inslde back caver.

36



Mig. No. 16920209

Turliy Twine Bag Catcher - Caver Group

Ref. Part
No. [ [+ Gy, Description
1 1704058 1 COVER (Incl, Ref, Nos. 2,5, 6, 8 & 32-35)
2 1703700 1 SCREEN
3 1928919 2 MUT, Hex, #10-32
4 1703853 1 HAMDOLE, Latch
5 1675043 4 RIVET, Pop
51 1910531 4 WASHER
7 1930531 2 SCREW, Truss Hd., #10-32 % 1/2
g 1704057 1 SEAL, Clip
9 060367 2 FIN, Round Head
10 1931333 4 CARRIAGE BOLT, 5A6-18 x 3/4
11 1702855 2 HOOP, Bag
12 1703764 2 BAG, Grass
13 1703807 2 HAMGER
14 1672022 2 CLAMP
15 1917356 4 LOCKWASHER, 516
i6 17372 4 MUT, Hex, 5/16-15
17 1960221 2 P, Hair Clip
18 19219665 4 CAPSCREW, Hex, 3/8-16 x 7/8
19 1703822 1 CROSS ASSY.
20 1928352 4 MUT, Hex, Whizlock, 3/8-16
21 1960252 b GARRIAGE BOLT, 1/4-20 x 5/8
22 1960077 a MUT, Hex, Lock, #8-32
23 1960096 a2 WASHER
24 1704507 1 STRAF, Tube Suppar
25 18927428 a TAPTITE, 1/4-20 x 3/8
26 1920842 a LOCKNUT, Flange, 1/4-20 End Lock
27 1960399 1 SCREWY, Round Head, #8-32 x 7/8
28 18960381 K RIVET, Pop
20 1704075 1 SUPPOHAT, Tube {Incl. Aef. Nos, 22, 23, 24 & Z7-31)
a0 1704135 1 SEAL Cover
31 1704508 3 BRACKET SEAL
a2 1260400 1 SCREW, Self-tapping, #1012 x 5/8
33 1821318 i WASHER, Plain, 1/4
34 1705876 1 CABLE, Douhle Loop
35 1933386 1 NUT, Speed
36 17041380 2 WINDOW
a7 1704405 1 DECAL
aa 1667248 5 CLIP, Canoe
g 16753707 2 CUP, Tube, Grass Bag

° A WARNING ° °

DO NOT OPEN COVER WiTH ENGINE RUNNING

DQ NOT DPERATE ENGINE WITHOUT
COMPLETE CATCHER il PLACE

WHEN DPERATING ON SLOPES
REFER TO OPERATOR'S MANUAL
FOR COUNTERWEIGHTS

Ref. No, 37

37



Turbo Twin Bag Calcher - Hileh Group

NOTE: Unless noled otherwlsa,
use the standard hardwars torque
speclficatlon chart [ocated on the
Inside back sover,

38

+agra



Mfg. No. 1662029

Turbo Twin Bag Calcher - Hiteh Group

Ref. Part
No. Neo. Gty. Descrlption
1 1707526 i SUPPQORT, Upright
2 1920415 G CAPSCHEW, Hex, 3/B-16 x 1-1/4
3 19165250 6 NUT, Hex, Black, 3/8-16
4 1703744 1 BRACKET, Lower Hitch
5 1924940 2 WASHER
5] 1924361 4 WASHER
7 1816965 6 LOCKWASHER, Spring, 38
8 1960355 4 WUT, Hex, Laek, Eana, 1/2-13
2] 1707485 2 SUPPORT, Sida Hitch
10 18980462 4 CAPSCHREW, Hex, 1/2-13 x 212
11 1668662 4 SPACER

39



furbo Twin Bag Catcher - Tube Group

~2122

NQTE: Unless noted otherwise

use the standard hardware torgue
speciflcatlonr chart [ocated on the

inslde back cover.

a0



Mfg. No. 1692028

Turbo Twin Bag Catcher - Tube Group

Redf. Fart

Nao. HNa. Gy, Dascriptfon
1 AFLITEALY] 1 TUBE, Upper
2 1928919 2 MNUT, Hex, #10-32
] 1910531 4 WASHER, Flain, #10
4 1930531 2 SCREW, Truss Hd., #10-32 x 172
5 193541 1 MUT, Hex, Flange, Lack, 174-20
G 1960252 1 CARRIAGE BOLT, 1/14-20 x 5/8
7 1707712 1 TUBE ASSY., Lower {Incl. Ref. Nos. 8 & 9)
a8 1705063 1 GLIP, Spring
L] 1673320 2 RIVET, Pop

4



Ciad Bagger Durap Cart Group

1706

KOTE: Unless noted atherwise,
use the standard hardware terque
specification ¢chart lecated on the
Inzlda hack cover,

42



Mig. No. 1892037

Quad Bagger Dump Carl Group
Ref. Part
No. Ho. Oty. Description
1 1708239 1 TAILGATE
2 1923114 2 CAPSCREW, 1213 x1
2 18921858 2 CAPSCHEW, Hex, i/4-20 x 1/2
4 1708238 1 BOX
b 12930644 3 LOCKNUT, Hex, Flange, 172-13
6 1703334 1 BRACKET, Pivaot, L.H.
v 19210 ] CAPSCREW, Hex, 3/8-16 x1
B 1703336 1 FRAME
9 1676892 2 WHEEL, Swivel
10 1624940 i WASHER, 3/8
b 1930651 g NUT, Hex, Lock, 3816
12 1020004 2 PIM, Clavis, 1/2x% 1-1/2
13 17601 2 e PIN, Safety
14 1916622 2 NUT. Hex, 1/4-20
15 1916064 2 LOCKWASHER, 1/4
16 1700768 1 HAMDLE, Lift
17 1921877 1 CAPSCREW, BAB18x1-1/4
18 1919326 2 WASHER, 516
18 171648 2 WASHER, Spring, Special, 516
20 1700765 1 HAMDLE, Latch
21 1917372 1 MUT, Hex, Full, 5/18-18
82 1920181 1 NUT, Hex, Jam, 5116158
23 1703335 1 BRACHKET, Pivat, R.H.
24 1703370 1 DECAL, Max. Capacity

43



Quad Bagger Dump Cart Hitel - Group

2124
Broadmoor/LT/1600 Sarlas Only
Hitch Plate Ref. Mo. 3
beolts 1o rear of frame.

3153
Ofiset heles

towards cart.

|
1
FRONT 1 5—&

V4 Landlord/GT/1700 Serles Only - Bracket Ref. No. 13
bolia to top of rear deawbar,

NOTE: Unless noted ctherwlse,
use 1he standard hardwara torque
speclfication chart located on the
Inside back cover.



Mfg. No. 16892031

Quad Bagger Dump Carf - Hilcf Group

Ref. Part
No. No. Qty. Desctlption
1 19214i7Vs 1 CAPSCREW
2 280154 2 WASHER, Plain, 1/2
a 1705791 1 PWOT, Plate, Hitch
4 1703211 1 SPACER
b 1705780 1 SUPFORT, Plate, Hitch
5 1705792 1 SPACER
7 17re012 1 PIN, Safety
8 1930544 i LOCKNUT, Hex, Flange, 1/2-13
e 19204145 2 CAPSCREW, 3/8-16x 1-1/4
10 1924940 2 WASHER, Plain, 3/8
11 158227 2 SPACER
12 1930651 2 MWUT, Hex, Lock, 3/8-16
13 1708067 1 BRACKET, “U* Hitch
14 1380379 2 WUT, Hex, Lock Esna, 1/2-13
15 1920328 2 CAPSCREW, Hex, 1/2-13 2 1-1/2

a5



Efectric Lift Kit - Bracket & Lift Group

Saa nest page
for Servica Parta,

2333

NOTE: Unless noted ctherwlsa,
uaga the standard hardware torgue
specillcation chart located on the
insida back cover.

a6

EAHLY MODEL LIFT TUBE ASSY —
Replage wilh ref, ng, 13, [ilt tube assembly,
P/ 1T0B299, and rel. ng. 24, Clevis Pin,

P 1TOREIA.
o N

WELDED
i




Mig. No. 1692032

Electric Lift Kit - Brackeat & Lift Group

Fef. Part
Neo. No. Oty Description
1 1T0ET33 1 POWER LIFT ASSY. (Ses noxt page for service parts)
2 170877 1 BRACKET, Actuator
3 1926106 1 CAFPSCHEW, Hex | 5f16-18 x 3-1/4
q 1919438 4 MNUT, Hex, Lack, Esna, SH 618
5 1706530 1 SUPPORT, Actuator
7] 18921333 2 CARPSCAHEW, Hex | SHG-18x 14
7 1820415 2 CAPSCAREW, Hex |, Whizlock, 3/8-16x 1
& 1918438 2 HUT, Hex, Lock, Esna, 3/8-16
g 1704712 1 LIFT, Pivct Brackst
10 1706529 i SUPPORT, Lift
11 1923325 L CARSCREW, Hex, 5/168-18 2 7/8
12 1FOEERT 1 LIFT ARM ASSY.
132 1960064 1 Pl
i4 1708280 1 UFT TUBE ASSY. (See note an illustration)
15 1708525 1 BHAFT ASSY.
i6 1811386 1 WASHER, Plain
17 1980033 2 CLIP, Hair Pin (Large)
18 175828 1 P

&7



Electric Lift Kit - Power Lift Assembly (PN {706733)

g

NOTE: Unless noted atherwise,
vse the standard hardware torque
specificallon chart lecatedd on the
inzlde back cover.

48



Mfg. No. 1692032

Electric Lift Kit - Power Lift Assembly (F/N 1706733)

RAed. Parl
Ne. Ha. Ciy. Descriptlen
1 17059104 1 LIFT TUBE ASSY.
2 1708105 1 MOTOR & GEAR BOX, 12V DG, i7:1 Ratlo
5 1863966 1 MOTOR KIT, 12 VDG
4 1709108 i BRUSH & LEAD {Red)
5 1709107 1 BRUSH & LEAD (Black)
& 1703531 1 SEAL, Cuter Tube {Top}
7 1605772 1 CAPSCHEW, Thd. Forming
a 1709110 1 GEAR ASSY., 2nd & 3rd
L] 1605778 1 PIN, Drive
10 1667788 1 GASKET, Housing
1 1709109 ] CUTPUT GEAR & SLIP CLUTCH ASSY,

48



Dozer Blade Hilch

2024

NOTE: Unless noted otherwisse,
use the standard hardware torque
specliication chart located on the
Inslde back covear,

50



Mfg. No. 1692039

Dozer Biade Hitch
Hef. Part
Mo, Ha. Qty. Daszcription
1 19287 2 SETSCREW, 5M5-18x1/2
2 8031007 2 COLLAR, Set
a 171679 1 GUIDE ASSY, Red
4 171011 i SPRING
5 1665887 i ROD, Lift (Manual Lift)
5] 1860033 5 CLIP, Spring
7 1921333 1 CAPSCREW, Hex, 5/16-18 x1
8 1704757 1 BRACKET, Spring Anchor
9 1917396 1 LOCKWASHER, 515
i0 1917372 i NUT, Hex, Full, 5115-18
1 1655651 1 PN, Hitch
12 i gaa 2 WASHER, Plain, 5116
13 176012 P CLIP, Safety
14 16659241 t CHAIN, 4-Link
15 1675232 ] SPRIMG
15 16785449 1 PIM, Pivot
17 1708115 t PUSH BAR ASSY.
18 16036402 1 PIN, King
19 1704707 1 RCD, Latch
20 1886804 1 LIFT ARM ASSY,
{Incl. Ref. Na. 22 and City. 1 of Ref. Mo, 6)
21 1707042 1 ROD, LfL, {Elecirle LAY
22 151008 1 FiM, Round Hd., Diilled, 112 x 2142
23 1960373 2 SCREW, Hex, Taplite, 5/18-18x 1
24 1709813 2 BAR STOP

5



Snowifirower Hitch Group

speclficatlon chart located on the

use the standzrd hardware forque
inglde back cover.

NOTE: Unless noted ctherwlse,

52



Mig. No. 1652040, 1692047

Snowlfirowsr Hileft Group
Ref. Part
No Ho. Cty Description
1 1678241 1 BELT
2 1916065 5 LOCKWASHER, 3/8
3 162115 2 BELT STQF
4 1824840 i WASHER, Plain, 316
5 171247 2 FULLEY
& 158227 3 SPACER
7 192371 1 CAPSCREW, Hex, 3/8-16x 2
8 704731 1 FIVOT, Bracket
8 1920415 2 CAFSCREW, Hex, 3/8-16 x 1-1/4
10 196950 5 HUT, Hex, Full, 3/8-16
1" 136306 2 FIM, Clevis, 3/8
12 1707455 1 SUPRORT ASSY. Rear
13 176012 4 CLIP, Spring
14 1704703 1 PUSHBAR A35Y,
15 1860244 1 SCREW, Whizlock, 3/8-16 x 2-3/4
16 1704722 1 SPAGER
17 1666287 i PULLEY ASSY. wBeating{Inct Ref. Nos, 18, 19, 20
18 1 FULLEY [Order Aef. No. 17)
19 927H495 1 RIMNG, Retalning
20 1706897 1 BEARING
2% 1704707 1 RGO, Lateh
22 19219774 1 CAPSCREW, Hex, 3/8-16 x 1-3/4
23 1666204 1 SPAGER
24 105249 1 PIN, Clevis
25 1911386 2 WASHER
25 1960033 3 CLIP, Spring



Snowihrower Hitch - Brackest & Lift Rod Groug

29

4 y E K
- . ' T
o
' ; J /f/...w...._. rrrrrrr 4
J - B Ty o
A - b gt Y
/,:f e ._r.?fﬁpﬁ_., 7
] A o _,.r.._f_?fef £ M
HA 7 .__
)] o ! ._ h
Y .r/... ) v
A
e N k ./7.. o
o h B p &
i % S
= 1 PY o 4
' o
3 [T e o
p [ Mo
V i L
3 &

Woogt

o3 S by

_ﬂ../:“n..n“ﬂ.pr.br.__p_‘..—f il __.._m_a“_ Ty
) N

Lz the standard hardware torgue
specification chart located on the

HOTE: Unless noted ctherwlse,
Inslde back cover.



Mig. No. 1692040, 1692041

Snowthrower Hitch - Bracket & Lift Rod Group

Redt. Pazt
N, Ha. CHy. Description
1 1960033 2 CLIP, Spring
b 1660887 1 RQD, Lift (Manual Lift Only)
1707542 i ROD, Lift (Electric Lift Only}
3 1828721 2 SETSCREW, 516 x 1/2
4 171011 1 SPHRING
5 171679 1 GUIDE ASSY., Rad
& 8031007 2 COLLAR, Set
7 177565 2 CLIP, Frame
8 1920676 4 CAPSCREW, Hex, THE X1
9 1820415 2 CAPSCREW, Hax, 3/8-16 x 1-1/4 (Manual LIft Only)
10 174242 2 SPACER (Manual Lift Only)
11 1930850 4 LOCKNLUIT, Hex, Flange, 7/16-14
12 1916965 3 LOCKWASHER (Manual Lift Only)
13 191 6950 3 MUT, Hex, Full, 2/8-16 {Manual Lift Only)
14 1930851 1 LOCKNUT, Hex, Full, 3/8-16
15 1960268 1 CARRIAGE BOLT, 3/8-16 x1-1/4
i6 1704743 1 TRUNION
17 1924940 1 WASHER, Plain, 5/16
15 1705028 1 GUIDE, Sping
19 16682682 i SPRING
20 170471 1 ROD ASSY,, Adjustrent
29 1686504 1 LIFT ARM ASSY,
{Incl. Ref, Mo. 33 and Qty. 1 Ref. No. 1}
22 G827 1 SPACER
23 1921333 1 CAPSCRAEW, Hex, S5AB-18x1
24 1917372 1 MNUT, Hex, Full, 5118-18
25 1655651 1 PIM, Hitch
ol 1819364 2 WASHER, Flaln
27 1669241 1 CHAIN, 4-Link
28 1917356 1 LOCKWASHER, 516
25 1704757 1 BRACKET, Spring Anchor
a0 176012 1 CLIP, Spring
3 1701600 2 REFLECTOR
32 1707522 1 ARM, Suppert
33 8151008 1 PIM, Found Hd., Drfled, 1/2x 2-1/2



Wide Body Cart Coffecior - Cart Group

Back view
of LInix

NOTE: Unlesz nated ctherwlse,
uge the standard hardware torque
speciflcation chart located on the
inslde back cover.

56

2354




Mig. No. 1692085

Wide Body Cart Goffector - Cart Groug

Hef. Part
No. No. Qty. Dascriptian
1 17aR211 1 COVER
2 1700763 1 ROD, Straight
3 1708028 2 COTTER, Circle
4 1700866 1 SLEEVE, Plastic, Connecting
5 1708055 1 CLAMP, Sleeve
6 1700758 1 TUBE, Suppart
7 1700768 2 HANDLE, Lift
8 19155654 4 LOCKWASHER, 1f4
L] 1916622 4 NUT, Hex, 1/4-20
10 15823362 4 HNUT, Lack, 51618
11 176012 2 CLP, Salety
12 1703212 1 HANDLE, Lateh
13 177649 2 WASHER, Spring, Special, 5/16
14 1917372 1 WUT, Hex, Full, 31615
18 1920161 ] NUT, Jam, SA6-18
16 1700267 2 SPACER, Plastic, 516
17 1921677 4 CAPSCREW, Hex, BM1G-18 x 1-1/2
18 19203857 1 NMUT, Nylen Insert 174 x 20
12 1921977 1 CAPSCREW, Hex, 511618 2 1-1/4
20 1700781 1 ROD, Support
21 1921210 8 CAPSCREW, Hex, 3/8-16x 1
22 102004 2 PIM, Clevis 1/2 x1-1f4
23 1708013 1 FRAME
24 1824940 10 WASHER, Ffat, 13/32
25 1930651 B MUT, Hax, Lack, 3/8-16
26 1676852 2 WHEEL, Swivel, 470/350-4
o7 1822134 2 WUT, Hex, Lock, 1/2-13
Pt 1821176 2 CAFPSCREW, Hex, 1/2-13 x 1-1/4
29 1700767 1 ‘" BRACKET
30 1917373 3 MUT, Hex, 516-18
| 1817356 3 LOCKWASHER, 516
32 1918243 3 CAPSCREW, Slotted, Truss Hd,, BM16-18 x 344
33 1921958 4 CAFSCREW, Slotted, Truss Hd., 1/4-20 % 142
34 1708210 1 BOx
a5 1700266 1 STRAP, Rubber, 6"
36 1700762 1 ROQD, Frame
ar 1919326 g WASHER, 11/32 x 3/d x .06
aa 1708120 1 DECAL, Max. Capacity

57



Wide Body Cart Colfector - Hifch & Tube Group

34T
2353

FRONT /

Cifzet holes
towards front.

Hitzh Bracket, Rel. No, 1, belts to top of rear drawbar,

g

MOTE: Unless noted atherwlse,
use the standard hardwera terque
speclfiication chart located on the
Inslde back ¢over.

58



Mlg. No. 1652085

Wide Body Cart Colfector - Hitch & Tube Group

Aet. Part
Ha. No. Qty. Description
1 1708087 1 L-BRACKET, Hitch
2 1960378 2 NLIT, Hex Lock, Esna, 1/2-13
3 1920328 p CAPSCREW, Hex, 1/2-13 x1-1/2
4 1707710 1 TUBE, Upper
5 1704854 1 TUEE, Middle
] 1707712 1 TUBE ASSY., Lower
7 1705063 2 CLiP, Spring
8 1673320 2 RIVET. Paop
g 1820531 5 SCREW, Truss Hd,, 10-32 x 1/2
10 1810531 12 WaSHER, Plain, 10
11 1928919 & HNUT, Hax & Washer Assy., 10-32
12 1980252 2 BOLT, Round Hd., Sq. Nk., 1/4-20 x 518
13 1930641 2 NUT, Hex, Flanga, Lock, 1/4-20

59



44" and 507" Quad Bagger

MOTE: Unless noted otherwisa,
use the standard hardware forque
specication chart located on the
Inslde back cover.

60

<




Mig. No. 16922087, 1692093

44" anel 80" Quad Bagoer
Ref. Part
MNo. No. Q. Description
1 1705783 1 HOOD
2 1703378 4 BASKET, Grass Collector
3 1930841 i NUT, Hex, Flange, Lock, 1/4-20
) 1980252 1 CARRIAGE BOLT, 1/4-20 x 58
5 1705111 1 TUBE ASSY., Lower (For 447 Mawer Deack)
fIncl. Ref. Moz, 11 &12)
1705112 1 TLBE ASSY., Lower {Far 507 Mawer Deck)
fincl. Ref. Mos. 11 &12)

-] 1930531 2 SCREW, Truss Hd., #10-32 x 1/2
7 1810531 4 WASHER, Flaln, #10
2 192881% 2 MUT, Hex, Washer Assy | #10-32
g 1707710 1 TUBE, Lipper

10 1707651 1 SUPPORT, Tuthe

11 1705083 1 CLIP, Spring

12 T67I320 2 RIVET, Pop

13 1821529 2 CAPSCREW, Hex, 1/4-20 x 5/8

14 1820397 2 MUT, Hex, Lock, Esna, 1/4-20

15 1705282 1 CORD

61



44" & 50" Mulching Kif

2257

._r._.___ el
-yl ey
i

[ n_\‘.....“_._____ p_f.,_r[._

m"\nmwer

" tmr
R iy
[P ] \tu_
A
O (%
. e
_n.__ .....rl._
\ B

specification chart located on the

NOTE: Unlass notad otherwise,
use the standard hardware torque
inslde back cover.



Mig. No 1692080, 18632051, 1682472, 1692475

44" & 50" Mulching Kit
Rel. Part 44" Mower 50" Mower
Ha. MNo, Gty. Gty. Daseriplion
i 1708072 1 — BAFFLE, Front, L.H.
1708077 - 1 BAFFLE, Front, LH.
2 1708069 1 - BAFFLE, Front, R.H.
1708075 - 1 BAFFLE, Front, R.H.
3 1708074 ' a Deflectar, Rubbar
4 1708068 1 1 BAFFLE, Dizcharge
[ 1931333 13 15 CARRIAGE BOLT, 5/16-18 x 3/4
& 1917356 15 17 LOGKWASHER, 5fi6
7 1917372 15 17 NUT, Hex, 5/16-18
B * 1707684 [ & LEAF SHREQDERS
9 * 1019438 G 6 NUT, Hex, Plaslite, 5/16-18
10 1708079 - 1 MOWER LIP, Rear (50" Only)

* Mot Included with M1g. Nos. 1692472 & 1682473, Parts are available as a kit,
Part No. 1686608 {Includes gty. & of ref. nos. & & )



40" Snowthrower - Frame, Drive & Auger Grotip

2690

MNOTE: Unless noted otharwise,
use the standard kardware torque
specification chart located on the
insida back cover.



Mig. No. 1692356

40" Snowthrower - Frame, Diive & Auger Group

Raf. Part
No. No. Gty. Description
1 1713676 i FRAME ASSY.
2 1713677 i 3EAR BOX
3 1922648 3 CAPSCHEW, Hex, 3/8-16 x4, Gr. &
4 316065 5 LOCKWASHER, 3/8
= 1516850 5 NUT, Hex, 3/8
5] 1713678 1 FAN ASSY,
T 1713675 1 KEY, 8mrm x 7riem x 35mm
8 1860047 1 CAPSCREWY, Hex, M8-1-1/4 x 25mm
a 1817358 T LOCKWASHER, 516
10 1924240 7 WASHER, Flaln, 516
1 1713680 i AUGER, 407
12 1713681 b BUSHING, Side Mount
13 19332580 4 SCREW, Lock, Flangs, Whizlock, 3/8-16 x 3/
14 1830545 4 MUT, Hex, Flange, 2-Way Lock, 3/8-16
15 1713682 1 SPROCKET
16 1713683 1 BUSHING
17 1713684 1 SHEAR PLATE
18 1928691 2 SETSCREW, Hex, Socket Cup PL, SHE-18x 5116
1% 1713685 1 SMNAP AING, External
20 1713686 1 KEY, 8mm x 36mm
21 1713687 1 SHEAR BOLT, Fan, wiklylon Nut, 5mm x .8 x 40mm
22 1713688 1 CONVER, Reduction, Plastic
23 1713689 1 SHAFT, Driven
24 1713690 1 SHEAR BOLT, Augsr, wilylon Nut, Smm x .8 x 45mm
25 1713691 3 BEARING
24 17136892 5 BEARING, Flange
27 1831648 5 SCREW, Lack, Flange Whiz, 5M16-18 x 1/2
28 17136892 1 CHAIN, #40x 91 Links {without connecting [ink)
29 1713684 1 GUARD, Chaln, Auger
30 1831332 6 GARRIAGE BOLT, 5A6-18 x 5/8
3 1935048 g MUT, Hex, Flange, 2-Way Lock, 571618
32 1713695 1 GUARD, Chain, Drive Shaflt
23 1713688 1 PULLEY, |dler
24 17136897 1 ARM, Chain Ad|uster
28 1831336 g CARRAIGE BOLT, 511618 x1
25 1917372 L7 WLIT, Hex, 5f18-18
ar 1713608 1 SPRCCKET, Idler
38 1925125 b WASHER, Plain, 7116
39 1921971 1 CAPSCREW, Hax Hd., 3/8-16 x 1-3/4
40 1713699 1 PLATE, Suppont Bearing
M 1713700 1 PULLEY ASEY, (Incl, Hef, Mo, 54)
42 1713701 1 SHAFT, Driving
43 a05a50 s KEY, 316 x 316 x 1
44 1713702 1 SFPROCKET
45 16928804 a SETSCREW, Hex, Socket, 1/4-20 x 56
46 18922130 1 CAFPSCREW, Hax Hd., 3/8-16x 2-3/4
¥ 1713702 1 SPAGER, Idler
48 1713704 i CHAIN, #40 x 40 Unks {incl. Ref. Mo. 53)
49 1713705 i EQGE, Cutting
a0 1960282 [+ CARRIAGE BOLT, 5A6-18 x 3/4
a1 1823362 L3 NUT, Hex, Centerlock, 5/16-18
82 1713706 2 SKID SHOE
53 1704893 i LINK, Connecting
54 1674333 & SETSCREW, Pullay



40" Srowthrawer - Hitch Support Grotp

w26

NOTE: Unless notad otherwise,
usa the standard bardware torque
specification charl located on the
inslde back cover.



Mig. No. 1692356

40" Snowthrower - Hiteh Support Group

Red. Part
Ha. No. Oty. Descriptlon
] 1713708 1 BRACKET, Pivat
2 1713709 2 FLATBAR, Attaching
a 1923027 2 CAPSCREW, Mex Hd., THE-14 % 1-3/4
| 1915199 8 LOCKWASHER, THE
5 13213 8 WUT, Hex, 7/16-14
& 1713710 2 BRACKET, Support, Pivot
¥ 1713711 1 SUPPORT, ldlar
8 1821210 2 CAPSCHEW, Hex Hd, 3/8-16 % 1
9 16865 3 LOCKWASHER, 355
10 1916850 3 NUT, Hex, 3/8-18
11 1713712 1 GUIDE, Beit
iz 1713513 1 PULLEY, Idler
13 1921971 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
14 1713714 1 BRACKET, Lift Rod
15 1921212 2 CAPSCREW, Hex Hd., 71614 x 1-1/2
16 1820877 4 CAPSCREW, Hex Hd,, 7H6-18 x 1-1/4
17 1925128 2 WASHER, Plain, 7H&

MOTE: Components for Hitch, Part No. 1692040 or 1692041, are on pages 52 - 54.

&7



40" Snowthrower - Chute & Handerank Group

*2692

=N ; o

——

MNOTE: Unless noted cthenyize,
use the standard hardware torgque
specification chart located on the
inslde back cover.



Mig. No. 1692356

40" Snowitrower - Chute & Handorank Group

Raf. Part
No. No. Oty. Desctiption

1 1713715 1 CHUTE & DEFLECTOR ASEY,
2 1677181 2 KNDB
3 1713727 1 SUPPGHT, Fixallon
4 a6017E 4 WASHER, Mylon,13/32 x1 x 1/16
5 19312337 2 CARRIAGE BOLT, 5HE6-18 x1-1/2
& 1019438 2 NUT, Hex, Lock Esna, SM16-18
7 1713716 1 HAND GUARD
a 1923341 4 CAPSCHEW, Hex Hd., 1/4-20 x 374
q 1919326 2 WASHER, Plain, 516

10 1918854 10 LOCKWASHER, 1/4

11 1915822 10 NUT, Hax, 1/4-20

12 1713747 d PLATE, Retaining

13 1921958 G CAPSCREW, Hex Hd,, 1/4-20x 172

14 1916965 3 LOCKWASHER, 3/8

15 1713718 1 SUPPORT, Worm

16 1713715 1 RING, Mylon

17 1713720 i BLSHING, Plastlc, 1-5H16

18 1713721 1 WORM, Botation, Clockwise

19 1713722 1 BUSHING, Plastic, 1-11/16

20 1713723 1 HANDLE

b=l 1710434 1 GRIP, Handle

2o 1713724 i HOOK, Handle

23 19151946 1 CLIP, Hairpin, 3/32 x 1-7/8

24 1713725 1 BRACKET, Suppert, Handle

25 1713726 1 GROMMET, Plastic

26 1920495 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4

27 1916050 3 MUT, Hax, 3/8-16



40" Snpwihrower - Lift Group

2893

NOTE: Unless noted gtherwlse,
use the standard hardware torgqua
specsHicalion ¢hart 1ocated on the
ingida back cover,

Fii|



Mig. No. 1692356

40" Snowifirower - Lift Group

Ref. Part
Ho. Mo. Qty. Description
i 1713728 1 ERACKET, Lifting, Manual
2 1921525 1 CAPSCREW, Hex, 1/2-13 x 134
3 1918431 2 WASHER, Plain, 1/2
4 1916965 1 LOCKMWASHER, 1/2
5 1916951 1 MUT, Hex, 1/2-13
L 17137258 1 PLATE, Ancharing
7 1921860 2 CAPSCREW, Hex, 1/4-20 % 1
a8 1916584 2 LOCKWASHER, 1/4
g 1916622 2 NUT, Hex, 1/4-20
10 1713730 1 ROD, Push
11 1713731 1 PIN, Clevis
12 1918448 1 COTTER PIN, 3/32 x 1
13 1713732 1 FORK, Threaded
14 1713733 i PIN, Clevis, 5/8 x 1-5/8
15 1860033 1 CLIP, Hairpin, 1/8 x 2-9/18
16 1713734 1 BRACKET, Fixation
17 1713735 1 PLATE, Ralaining
18 1920415 3 CAPSCREW, Hex, 3/8-16 x 1-1/4
18 1816965 3 LOCKWASHER, 3/8
20 1916850 3 NUT, Hezx, 3/8-16
21 1713736 1 SPRING
22 1918864 1 LOCKWASHER, 1/4
23 1918622 1 MNUT, Hex, 1/4-20
24 1713737 1 EYEBOLT, 1/4-20 x 4
25 1713738 1 ROD, Extension (Electric Lift Only}
26 15728 1 NUT, Hex, 5/8-11 (Electric Lift Oniy)

71



40" Snowthrawer - Decal Group

2684

NOTE: Unkeas noted atherwlsa,
use the standard hardware torus
speclficatlon chart lncated an the
Inslde back cover.

T2



Mfg. No. 1682356

40" Snowlfirower - Decal Gratip

Rel. Part
Ho. Ha, Oty. Descriptlon
1 1709685 1 DECAL, Danger {Blower Chute)
2 1709687 1 DECAL, Dangsr {Auger Blade)
3 1704774 1 DECAL, Caution {Rear Wheesl Weights)
4 1 DECAL, OPE| (Mot setviced)
5 1 SERIAL PLATE (Mot serviced)
& 1713739 1 DECAL, Dangsr {Drive Belts)
7 1709686 1

DECAL, Danpger {Cparating Procedures)

73



Noles

Fi.)



Notes

75



Notes

TE



O

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE 220%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #3
In./Lbs. InfLbs. In.fLbs.
Ft./Lbs. Nm, Ft./Lbs. Nm. Ft./Lbs. Nm.
a8-32 19 2.1 30 a4 41 4.6
836 20 2.3 31 a.5 43 49
10-24 27 3.1 43 4.9 G0 £.8
10-32 3 35 49 5.5 &8 7.7
1/4-20 66 7.6 8 109 12 16.3
1/4-28 76 B.B6 10 13.8 14 18,
51618 11 15. 17 2341 25 34,
5f16-24 12 16.3 19 258 25 34,
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 a5 47 .6 50 68.
7614 30 40.8 &0 65, 70 852
7i16-20 35 47.6 55 74.8 80 108.8
1/2-13 80 a8, 75 102. 10 149.6
1/2-20 b5 748 80 122.4 120 1683.2
gf16-12 65 86.4 110 149.6 150 204,
9/16-18 5 102, 120 163.2 170 231.2
5/8-11 a0 122.4 150 204, 220 2092
5/8-18 100 136. 180 2448 240 3264
3/4-10 160 217.6 260 a53.6 386 525,
3/4-16 180 2448 300 408, 420 571.2
7/8-9 140 1904 400 bd44. 600 816.
7/8-14 155 2108 440 598.4 B50 B97 .6
1-8 220 299.2 580 788.8 00 1,224,
1-12 240 326.4 640 av0.4 1,000 1,360,
NOTE: BOLT HEAD MARKING
S.AE, GRADE;
1. These torgue valuss are to ba used for alt hardware
axcluding: locknuts, self-tapping screws, thread 2 O
forming screws, shest metal screws and socket haad
sat_scrm.
2. Recommended seating torque values for locknuts: 5 @
a. Far prevalling torgque locknuts - uss 65% of grade b
torgues,
k. For flange whizlock rnuts (and screws) - use 135%
of gradag 5 torques. I: } 8 %

3. Unless atherwise noted on assembly drawlngs all
torgue valuas must maet this specification.




Simplicity

Outdaar Power

TF-1188-MH

i Frinted In U5A
Equipment. £1594
SIMPLICERY MANUEACTURING, NG, @ 500 N, Spring Sireer, PAO. Box 997 « Port Washington, W 53074.0957 Biga






